BMW M5 Forum and M6 Forums banner

1 - 5 of 5 Posts

·
Registered
Joined
·
76 Posts
Discussion Starter #1
Hi does anyone have a diagram/pictures of the propshaft, components etc for an e39 M5?
Or know where I could get this information???

Thanks
 

·
Registered
Joined
·
2,482 Posts
rigsby said:
Hi does anyone have a diagram/pictures of the propshaft, components etc for an e39 M5?
Or know where I could get this information???


No...Description..................Supplement...........Qty....Part Number
01...CENTERING SLEEVE....................................1....26-11-1-207-093
02...UNIVERSAL JOINT..............LK=105MM/14............1....26-11-2-228-781
03...HEX BOLT.....................M14X1,5X73.............3....26-11-1-227-829
04...COLLAR NUT...................M14X1,5................3....26-11-1-227-830
05...HEX BOLT.....................M14X1,5X73.............3....26-11-1-227-829
06...COLLAR NUT...................M14X1,5................3....26-11-1-227-830
07...CENTER MOUNT.................D=105MM/14.............1....26-12-2-228-917


ONLY WITH:

-- BUTYL TAPE B=20MMX180X8 1 26127511140
08...CAP NUT M8..........................................2....26-12-1-229-629
09...BUTYL TAPE...................B=20MMX180X8...........1....26-12-7-511-140
10...SPACER RING..................D=35X41X1..............1....26-11-1-227-583
11...FLAT WASHER..................D=40MM.................1....26-11-1-226-237
12...HEX BOLT.....................M12X1,5X25.............1....07-11-9-911-694
13...KNURLED BOLT.................M10X65.................6....26-11-1-227-022

ONLY WITH:

-- FLAT GASKET, METAL VL-107 1 26111229079
14...REINFORCEMENT................D=11MM/ZN..............3....26-11-1-227-142
15...HOSE CLAMP...................L=125MM................1....33-21-1-225-639
16...CONST-VEL JOINT WTH KNURLED BUSH LK=94MM (Z=28).....1....26-11-1-229-099
17...WASHER-GASKET................VL-107.................1....26-11-1-229-504
18...SNAP RING....................26,5X1,5...............1....33-21-1-225-648
19...HEX NUT WITH RIBS............M10/SW16...............6....26-11-1-227-843
20...BALANCE WEIGHT...............0,6 GRAMM/SW16.........?....26-10-1-229-750
20...BALANCE WEIGHT...............1,4 GRAMM/SW16.........?....26-10-1-229-518
20...BALANCE WEIGHT...............2,3 GRAMM/SW16.........?....26-10-1-229-501
21...LUBRICANT....................100GRAMM...............1....07-55-1-225-051

--
 
1 - 5 of 5 Posts
Top